
 
 

 
 

 
 
 
 

 

 

 

 

 

 

     DETAILED PROJECT REPORT 

 

   

  

 

                                        

 

                                    

 

 

 

 

 

 

      

Construction of 3MLD Capacity 

Sewerage Treatment Plant and Laying 

Sewerage Network to Zone 2 of 

Koyilandy Municipality 

KERALA WATER AUTHORITY 

PPD & Sewerage Vertical Circle, 

Kozhikode  

 

 

 

 

 

Sewerage System to 

Koyilandy Municipality 

Phase - II 



Assistant Engineer

*."i'o/
Mujeeburahinran.P

Asst. Exe, Engineer

Kog;[" n"! ti

wf{
aN rF " '-

lndule\trfl.P
'v

Superintending Engineer

suPERIt' TEXOIN€ ENGIXEEh
Regional Ofttce

trrgcl ftonning and Development
|\trr'b water Authoritv
[...]
Hydraulic Retension Time at peak flow 1.54 hours 92.47 minutes
Estimated NH3-N removal rate 116.11 kg/day

NH3-N of effluent 2.91 mg/l

BOD SALR 0.22 g/m2/day should be < 0.5 to achieve good nitrification

Influent alkalinity 140.00 mg/l
Target  effluent alkalinity 80.00 mg/l
Alkalinity used for Nitrification 7.14 g CaCO3/g NH3-N
Alkalinity to be added 202.04 mg/l
Rate of alkalinity addition needed as CaCO3 632.47 kg/day

Equiv wt. of CaCO3 50.00 g/equivalent

Equiv wt. of NaHCO3 84.00 g/equivalent

Moving Bed Bio-Reactor (MBBR)-Single Stage Nitrification

Using the equivalent weight of CaCO3 as 50, the equivalent weight of NaHCO3 as 84, the alkalinity use for nitrification as 7.14 g

CaCO3/g NH3-N and the target effluent alkalinity as 80 mg/L as CaCO3, give the calculated alkalinity requirement as 118.5 mg/L as

CaCO3.



Daily NaHCO3 requirement 1062.54 kg/day NaHCO3

BOD loading/tank 886.27 kg/day
NH3-N loading rate/tank 125.22 kg/day

Oxygen uptake ratio-BOD 1.50 kg of O2/kg of BOD

Oxygen uptake ratio-NH3-N 4.35 kg of O2/kg of NH3-N

Oxygen required for BOD loading 1329.41 kg/day
Oxygen required for NH3-N loading 544.70 kg/day

Percentage of O2 in air 21.00
Weight of air required-BOD loading 6330.50 kg/day
Weight of air required-NH3-N loading 2593.79 kg/day

Density of air 1.225 kg/m3 

Volume of air-BOD loading 5167.76 m3/day

Volume of air-NH3-N loading 2117.38 m3/day

Air transfer efficiency of diffuser 0.100

Quantity of air required-BOD loading 51677.58 m3/day

Quantity of air required-NH3-N loading 21173.79 m3/day

Factor of saftey 1.10

Volume of air required-BOD loading 2368.56 m3/hour

Volume of air required-NH3-N loading 970.47 m3/hour

Volume of equalisation tank 789.00 m3

Normal inflow 0.036 m3/sec

Air requirement for equalisation tank 1.25 m3/m3/hour

Air requirement for sludge tank 3.00 m3/m3/hour

Volume of ET 789.00 m3

Volume of air required for ET 986.25 m3/hour

Volume of air required for ST 16.81 m3

Total air required 4342.08 m3/hour

Capacity of blower 4342.00 m3/hour
Number of blowers working 3.00 SB 1

Air required per blower 1447.33 m3/hour

Pressure given 0.60 kg/cm2 5.89 m 
Volumetric efficiency 70%
Power required for blower motor 45.39 HP kw
Fix power of blower motor 46.00 HP
Energy/tank 2437.94 kwh

number of units 1
dosage of alum 50 ppm
requirement for 8 hours 52.170 kg

volume of solution at 10% strength/unit 0.470 m3

length of tank 1 m
breadth of tank 1 m
liquid depth 0.47 m
total depth 0.75 m

solution flow rate 0.0588 m3/hour

number of units 1
dosage of lime 35 ppm
requirement for 8 hours 36.52 kg
volume of solution at 10% strength/unit 0.34 m3
length of tank 1 m
breadth of tank 1 m
liquid depth 0.34 m
total depth 0.6 m

solution flow rate 0.04250 m3/hour

No. of Tanks 1

Blower air requirement

Secondary Clarifier 

Alum solution tank

Lime solution tank



Average Flow in each tank 3130.43 m3/day
SOR 25.00 m3/m2/day
SWD 2.80 m
Solid conc. In settled sludge -%  0.8 to 0.9 %
Withdrawal frequency - continuous

Area Required for the Tank 125.22 m2

Diametre Required for Secondary Settling Tank 12.63 m
Assumed Detention Period 3.10 hrs
Volume 404.35 m3 FB 0.5
Depth of the Clarifier assumed 2.80 m

Area of the Clarifier 144.41 m2

Provide Secondary Clarifier of Diametrer 13.60 m

Surface Loading Rate 21.68 m3/m2/day OK

Check for Peak flow 48.77 m3/m2/day OK

Number of units 1

Average flow/tank 3130.43 m3/day
TSS 400 mg/l
BOD 283.11 mg/l
Assumed TSS Sludge 30%
Assumed BOD Sludge 35%
Sludge generated-TSS 375.7 kg/day
Sludge generated-BOD 310.2 kg/day
Total sludge 685.85 kg/day
% sludge with 1.02 specific gravity 10%

Sludge volume per day/tank 67.24 m3/day

2.80 m3/hour
Assumed HRT 2 hours freeboard 0.35 m

Volume of tank 5.60 m3 slab thickness 0.3 m
Assumed SWD 2 m offset to wall 0.3 m

Area of the tank 2.80 m2 wall thickness 0.25 m
Diameter of circular tank 1.89 m fix 1.9 m

Actual capacity provided 5.67 m3 area in m2 3.00

Number of pumps 1.00 W 1 SB
Specific gravity of liquid 1.03
Tipe of pump set submersible centrifugal sewage transfer-non clog
Working hours 5.00 hours

Discharge required 13.45 m3/hour 0.003736 m3/sec
Required head 15.00 m
Velocity in sludge transfer pipe adopted 0.70 m/sec
Pipe diameter required 82.43 mm fix 100 mm
Efficiency 50%
Power required 1.49 HP fix 2.00 HP
Energy 5.57 kwh

Number of units 1
Total sludge 685.85 kg/day

Solids Loading Rate 40 kg/m2/day

Thickening area required 17.15 m2

Surface Loading Rate 12 m3/m2/day

Thickening area required 5.60 m2 freeboard 0.35 m

Maximum area 17.15 m2 slab thickness 0.35 m
Area of distribution chamber 20% offset to wall 0.35 m

Total area required 20.58 m2 wall thickness 0.3 m
Diameter of circular tank 5.12 m fix 5.2 m

Thickening area available 21.24 m2

SWD 2.5 m

Actual volume provided 53.09 m3

Pump for Sludge transfer to Thickner

Sludge Sump

Sludge Thickener



Thickened sludge consistency 3% of total sludge volume

Thickened sludge volume 20.58 m3/day area in m2 6.50

Type of pump set Screw pump
Number of pumps 1.00 W 1 SB

Volume of thickened sludge to be pumped 20.58 m3/day
Working hours of centrifuge 5.00 hours

Discharge required 4.12 m3/hour 1.1E-03 m3/sec
Head required 15.00 m
Efficiency 50%
Power required 0.46 fix 1.00 HP
Energy 1.705 kwh

Number of centrifuges 1 SB 1

Capacity of centrifuge 0.25 m3/hour
Poly electrolyte dozing for centrifuge & thickener 10%
Sludge volume  685.85 kg/day
Dose 2 kg/1000 kg
Quantity of Poly Electrolyte 1.37 kg/day
Concentration 0.1

Volume of tanks @ 24 hour 1.37 m3

1371.69 litres
Volume 57.15 litres/hour

Volume required for 8 hours 0.46 m3

Liquid depth of tank 1 m

Area required 0.46 m2

side of square tank 0.68 m fix 0.6 area in m2 0.72

HRT 30 minutes offset to wall 0.3 m

Average flow 130.43 m3/hour wall thickness 0.25 m

Volume of tank 65.22 m3 slab thickness 0.35 m
Assumed liquid depth 2.5 m freeboard 0.35 m

Area of the tank 26.09 m2 area in m2 28.09
side of square tank 5.11 m fix 4.2 m

HRT 20 minutes offset to wall 0.3 m

Average flow 130.43 m3/hour wall thickness 0.25 m

Volume of tank 43.48 m3 slab thickness 0.3 m
Assumed liquid depth 2.5 m freeboard 0.35 m

Area of the tank 17.39 m2

side of square tank 4.17 m fix length 4.2 m
fix breadth 4.2 m

Volume provided 44.10 OK area in m2 28.09

Number of units 3

Average flow/filter 1043.48 m3/day
Filter operating hours 20 hours

Operating flow/filter 52.17 m3/hour

Filter Loading Rate 12 m3/m2/hour

Area of the filter required 4.35 m2

Area of each filter 4.35 sqm
Diameter of filter required 2.35 m fix 2.4 m
Height of the filter 2.5 m offset to wall 0.5 m
Operating pressure 3.5 Bar

Filter media Sand area in m2 34.68

Number of units 3

Average flow/filter 1043.48 m3/day

Pressure Sand Filter

Activated Carbon Filter

Pump for Sludge transfer to Centrifuge

Sludge Centrifuge and Dosing Tanks

Filter feed tank



Filter operating hours 20 hours

Operating flow/filter 52.17 m3/hour

Filter Loading Rate 10 m3/m2/hour

Area of the filter required 5.22 m2

Area of each filter 5.22 sqm
Diameter of filter required 2.58 m fix 2.6 m
Height of the filter 2.5 m offset to wall 0.5 m
Operating pressure 3.5 Bar

Filter media Activated Carbon area in m2 38.88

Type of pump set CF
Number of pumps 2.00 W 1 SB

Discharge of clarified water required/pum set 65.22 m3/hour
Working hours of pumps 20.00 hours

Discharge required/pump set 78.26 m3/hour 2.2E-02 m3/sec
Head required 40.00 m
Efficiency 60%
Power required 19.32 fix 20.00 HP
Energy 288.31 kwh

HRT 60 minutes offset to wall 0.3 m

Average flow 130.43 m3/hour wall thickness 0.3 m

Volume of the tank 130.4 m3 slab thickness 0.35 m
Assumed liquid depth 3 m freeboard 0.35 m

Area of the tank 43.48 m2

Number of tanks 1 fix length 6.6 m

Area of one tank 43.48 m2 fix breadth 6.6 m
Side of square tank 6.59 m

Volume provided 130.68 m3 OK

Pump for clarified water to PSF and ACF

Treated Water Tank



Vlume 789.00 m3

Detention time 6.05
HRT of Anerobic Zone 1 hr
Volume 130.4348 131
Area 37.42857
Segment width 2.339286 4 circular

NH4-N influent 40 mg/l
NH4-N effluent 5 mg/l
Influent nitrogen loading 160 Kg
operating temperature 25oc
5 % Nitrogen Assimilated in BOD removal 12 mg/l
NH3-N to be Nitrified 23 mg/l
NO3-N Generated @75% Nitrification of NH3-N 17.25 mg/l
NO3-N effluent 4 mg/l
NO3-N to be Dentirified 13.25 mg/l
MLVSS/MLSS 0.72 assumed
Specific denitrification rate, Udn 0.04 /d .04 to .42
Dissolved oxygen 0.5 mg/l
Overall denitrification rate 0.030772
MLSS in aeration tank 4000 mg/l
Anoxic Retentioin time HRTdn 0.134556 per day

3.229347 hr
Volume required 421.2191 m3

Volume available in Equalization tank for anoxic region 658.57 m3

So ok
RAS Recycle ratio Assumed 0.5
Internal recycle ratio (Nitrate  recycle) 4.1
Total quantity of sewage to be pumped to next unit 886.941
Capacity of each pump 

APPENDIX-II-Eqalization tank
Anaerobic Zone

Anoxic Zone



Kerala Water Authority

P R I C E

  

General Abstract 

SEWERAGE SYSTEM TO KOYILANDY MUNICIPALITY -PHASE 2-
CONSTRUCTION OF 3 MLD CAPACITY SEWAGE TREATMENT PLANT AND

LAYING SEWERAGE NET WORK TO ZONE 2 OF KOYILANDY MUNICIPALITY
 

(Dsor year: 2018)

 

 

Sl No Heading Description Amount

1 PART-A1- STP1- ESTIMATE NO: 2022/2718(WITHOUT GST) 33093324.83

2 PART-A2- STP2- ESTIMATE NO: 2022/2719(WITHOUT GST) 36328474.40

3
PART-A3- ELECTRO MECHANICAL- ESTIMATE NO: 2022/2720(WITHOUT

GST)
43720111.80

4 PART-B- NETWORK- ESTIMATE NO: 2022/2721(WITHOUT GST) 755530350.23

5 PART- C- O&M ESTIMATE NO: 2022/2698(WITHOUT GST) 296690585.61

6 PART-D- CENTAGE CHARGES @10%OF (A B C) 116536284.70

7 PART-E- GST@18% OF (A B C) 209765312.40

8 PART-F- DPR PREPERATION CHARGES@2.5% OF (A B) 21716806.53

9 PART-G-UNFORESEEN ITEMS 6618749.50

Total 1520000000.00

Centage @  0.0%

Centage Amount  0.00

Provision for GST payments (in %) @  0.0%

Amount reserved for GST payments 0.00

Total & Centage 1520000000.00

Lumpsum for round off   0.00

GRAND TOTAL Rs     1520000000.00

Rounded Grand Total Rs 1,52,00,00,000

Rupees One Hundred Fifty Two Crore Only

PRICE EST NO:2022/3342

printed on 16-04-2022 14:04:59 page 1



Kerala Water Authority

P R I C E

  

General Abstract 

SEWERAGE SYSTEM TO KOYILANDY MUNICIPALITY PHASE 2 -
CONSTRUCTION OF 3MLD CAPACITY SEWAGE TREATMENT PLANT AND

LAYING SEWERAGE NETWORK TO ZONE 2 OF KOYILANDY MUNICIPALITY -
PART A- STP1

 

(Dsor year: 2018)

 

 

Sl No Heading Description Amount

1 RAW SEWAGE RECEIVING CHAMBER CUM WELL 5648950.08

2 INLET CHEMBER/SCREEN CHANEL/GRIT CHEMBER/PARSHALLFLUME 3824911.70

3 EQUALISATION TANK 5790183.07

4 MBBR 1 &amp; 2 9219828.74

5 SECONDARY CLARIFIER 3963530.54

6 SLUDGE SUMP 274703.05

7 SLUDGE THICKNER 1080387.65

8 THICKENED SLUDGE SUMP 511126.53

9 FILTER FEED TANK 794747.58

10 TREATED WATER TANK 1643792.46

11 Centrate Sump 341163.43

Total 33093324.83

Centage @  0.0%

Centage Amount  0.00

Provision for GST payments (in %) @  18.0%

Amount reserved for GST payments 5956798.47

Total & Centage 39050123.30

Lumpsum for round off   0.00

GRAND TOTAL Rs     39050123.30

Rounded Grand Total Rs 3,90,50,123

Rupees Three Crore Ninety Lakh Fifty Thousand One Hundred and Twenty Three Only

PRICE EST NO:2022/2718

printed on 18-02-2022 15:13:09 page 1



Kerala Water Authority

P R I C E

  

General Abstract 

SEWERAGE SYSTEM TO KOYILANDY MUNICIPALITY PHASE 2 -
CONSTRUCTION OF 3MLD CAPACITY SEWAGE TREATMENT PLANT AND

LAYING SEWERAGE NETWORK TO ZONE 2 OF KOYILANDY MUNICIPALITY -
PART B- STP2

 

(Dsor year: 2018)

 

 

Sl No Heading Description Amount

1 Site Preperation 3850416.60

2 Administrative/Laboratory/Chemical House / Control Room Building 4782474.92

3 Security Cabin 320279.13

4 Air Blower Building 2834146.05

5 Chlorination Building 2456623.55

6 Compound Wall 2145551.14

7 Internal Roads 2048864.99

8 Storm Water Drains 551910.65

9 Transformer Building 628364.03

10 DG Room 534866.07

11 Centrifuge Building 3285165.34

12 PSF/ACF Foundation 534973.21

13 Sludge Shed 654838.72

14 Landscaping, green belt formation and re-use of treated water 400000.00

15 Odour Control system 8800000.00

16 Providing Solar energy system 2500000.00

Total 36328474.40

Centage @  0.0%

Centage Amount  0.00

Provision for GST payments (in %) @  18.0%

Amount reserved for GST payments 6539125.39

Total & Centage 42867599.79

Lumpsum for round off   0.00

GRAND TOTAL Rs     42867599.79

Rounded Grand Total Rs 4,28,67,600

Rupees Four Crore Twenty Eight Lakh Sixty Seven Thousand Six Hundred Only

PRICE EST NO:2022/2719

printed on 18-02-2022 12:06:35 page 1



Kerala Water Authority

P R I C E

  

General Abstract 

SEWERAGE SYSTEM TO KOYILANDY MUNICIPALITY -PHASE 2-
CONSTRUCTION OF 3 MLD CAPACITY SEWAGE TREATMENT PLANT AND

LAYING SEWERAGE NET WORK TO ZONE 2 OF KOYILANDY MUNICIPALITY-
PART- C- ELECTRO-MECHANICAL-2

 

(Dsor year: 2018)

 

 

Sl No Heading Description Amount

1 MECHANICAL WORKS 21935912.82

2 ELECTRICAL WORKS 10084198.98

3 Charges for Power allocation to KSEB and power extension by cable 9000000.00

4 Tools and Plants 200000.00

5 Providing SCADA system 2500000.00

Total 43720111.80

Centage @  0.0%

Centage Amount  0.00

Provision for GST payments (in %) @  18.0%

Amount reserved for GST payments 7869620.12

Total & Centage 51589731.92

Lumpsum for round off   0.00

GRAND TOTAL Rs     51589731.92

Rounded Grand Total Rs 5,15,89,732

Rupees Five Crore Fifteen Lakh Eighty Nine Thousand Seven Hundred and Thirty Two Only

PRICE EST NO:2022/2720

printed on 18-02-2022 12:08:29 page 1



Kerala Water Authority

P R I C E

  

General Abstract 

SEWERAGE SYSTEM TO KOYILANDY MUNICIPALITY PHASE 2 -
CONSTRUCTION OF 3MLD CAPACITY SEWAGE TREATMENT PLANT AND

LAYING SEWERAGE NETWORK TO ZONE 2 OF KOYILANDY MUNICIPALITY -
PART D- NETWORK

 

(Dsor year: 2018)

 

 

Sl No Heading Description Amount

1 Laying of sewer network 271190262.03

2 Road Restoration work of laying of sewers and pumping main. 49308544.64

3 Construction of Pumping stations 1851220.18

4 Compound wall with gate for Pumping stations 3339050.48

5 Construction of screen chamber and Valve chamber 1660910.15

6 Construction of Valve chamber 255472.28

7 Construction of Control room and Generator Room 1363783.85

8 Providing Cable Trenches 180779.77

9 Bath cum Toilets 357701.44

10
Mechanical, Electrical - Pumpsets, grit chamber screen, generator,

transformer &amp;amp; allied works complete
4678495.52

11 Pumping mains 11887473.58

12 Laying PE pipes via HDD Method above 3m depth 63123751.14

13 Construction of Man holes 190839433.57

14 Road Restoration - to PWD/NH 119907382.13

15 Lifting Stations and Allied work 33386089.45

16
Water Supply and Sanatory arrangements, Electrical wiring in pumping

stations
800000.00

17 Line extension , Deposit to KSEB, etc 1400000.00

Total 755530350.23

Centage @  0.0%

Centage Amount  0.00

Provision for GST payments (in %) @  18.0%

Amount reserved for GST payments 135995463.04

Total & Centage 891525813.27

Lumpsum for round off   0.00

GRAND TOTAL Rs     891525813.27

Rounded Grand Total Rs 89,15,25,813

Rupees Eighty Nine Crore Fifteen Lakh Twenty Five Thousand Eight Hundred and Thirteen Only

PRICE EST NO:2022/2721

printed on 16-04-2022 13:20:27 page 1



Kerala Water Authority

P R I C E

  

General Abstract 

SEWERAGE SYSTEM TO KOYILANDY MUNICIPALITY PHASE 2 -
CONSTRUCTION OF 3MLD CAPACITY SEWAGE TREATMENT PLANT AND

LAYING SEWERAGE NETWORK TO ZONE 2 OF KOYILANDY MUNICIPALITY -
PART E- O&M

 

(Dsor year: 2018)

 

 

Sl No Heading Description Amount

1
STP-Providing skilled and experienced personnals for the monitoring of

the day to day operation and maintenance of the all systems for STP
4765399.85

2 STP-Periodical cleaning STP units 7435.00

3 STP-Upkeep of Civil structures, maintaining Landscaping etc. 133765.68

4 STP-Annual Chemicals charges 415975.75

5
STP-Major repairs and maintenance of Electro Mechanical work (Break

down maintanence).
60000.00

6 STP-Others 764893.00

7
STP-Annual Operation and Maintenance for 9 years (2nd year to 10th

year)
77458113.05